

QTY	ITEM DESCIPTION (FOR ONE UNIT)	
1	127 MM DIA. MAIN POST	
1	150 MM X 100MM EXTENSION ARM	
1	B18fh BACKBOARD FRAME	
1	B1810 BACKBOARD	
1	R11b BASKETBALL RING	
1	BASKETBALL RING KIT (NET, CORD, INSTRUCTIONS)	
1	NR31 NETBALL RING	
1	NR31 NETBALL RING KIT (NET, CORD, INSTRUCTIONS)	
1	LOCKING COLLAR WITH SPRING BOLT	
1	SN90r/S125r TURNING TOOL	
1	NR31 RING REMOVAL TOOL	
1	NR31 NETBALL RING BRACKET (POLE)	
1	NR31 NETBALL RING BRACKET (EXTENSION ARM)	
1	HEIGHT ADJUSTABLE FRAME (SHFw)	
1	SHF HEIGHT ADJUSTING TOOL	
	BOLT KIT	
4	M10 X 125 MM GAL HEX BOLT, DOUBLE WASHER, SPRING WASHER & NUT	
2	M10 X 45 MM GAL HEX BOLT, FLAT WAHSER & NYLOC NUT	
1	GAS STRUT FITTED TO SHFw (460N-POLYBOARD & 850N FOR GLASS BACKBOARD)	
1	M10 X 50 MM GAL BOLT, SPRING WASHER & NUT	
4	M10 X 30 MM ZINC-COATED SOCKET HEADED CAP SCREWS, FLAT WASHER & NYLOC NUT	
2	M6 X 50 MM GAL HEX BOLT, & NYLOC NUT	
1	M10 X 140 MM GAL HEX BOLT, FLAT WASHER & SPRING WASHER	
1	M10 X 150 MM GAL HEX BOLT , FLAT WASHER & NYLOC NUT	

NOTE: SOME OF THE PARTS ARE PRE-ASSEMBLED IN THE WAREHOUSE.

TITLE: S125r MULTIPLAY ROTATING BASKETBALL/NETBALL TOWER ASSEMBLY INSTRUCTIONS 2 OF 2			
DRAWING NUMBER: S125r MULTIPLAY	DRAWN BY: UMESH		
CHECKED BY: -	DATE: 09/05/2024		
HELAY H	Oz Ring Pty Ltd Trading as: Play Hard Sports Equipment ABN 70 066 004 550 34 Em Hardey Drive Burleigh Heads 014 4220 Phone: (70) 5593 4404 Fax: (07) 5593 4404 Fax: (07) 5593 4404 Bebelle: www.playhardsports.com.au Email: email@playhardsports.com.au		